


 

 

 

 

 

DELHI JAL BOARD (DJB) 

 
Replies to Pre Bid Queries 

& 
Corrigendum & Addendum  

 
 

Package K3 

 

 

 

 

Rehabilitation and Up gradation of Kondli - Phase I {45.5 MLD, Phase 
II {113.7 MLD} & Phase III {45.5 MLD} Wastewater Treatment Plants 
(WWTPs) with effluent standards of BOD -10 mg/l , TSS – 10 mg/l or 

better under YAP (III) 
 

Reference ID No. BID-YAP-(III) (K3/2017-18) 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

[...]
11)     Delayed Payment Interest provision of 10% on delayed payments is given, please provide 

number of days beyond which the payment would be considered as delayed. 

Please confirm. 

As per bid document 

12)     Type of Payment Payments during O&M will be independent of the quantity of sewage 

received at plant inlet. Kindly confirm. 

As per bid document 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 2 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

13)  Volume 1 53 14.2 Part A, Contract Data,  

Mobilization Advance 

Please confirm 10% interest free mobilization advance payment against bank 

guarantee of equivalent value. 

As per bid document 

14)     Degree of variation In case inlet parameters vary significantly leading to non-compliance of 

guaranteed parameters then no penalty or any type of recovery should be 

done from Contractors during O&M period. 

As per bid document 

 

15)     Retention Money We understand will be applicable per format provided & governed by 

performance security. 

As per bid document 

16)      We understand that to meet pre-qualification criteria any parent company can 

claim technical / financial credentials of its fully owned subsidiary/sister 

concern company or vis versa. Kindly confirm. 

As per bid document 

17)  Volume 2   Scope of Work Being a rehabilitation work kindly clarify the extent of repair of the existing 

civil structures that are to be retained as specified in bid document, confirm. 

Further note that existing structures that are retained, civil specifications shall 

be as constructed at the time of project implementation whereas new specs 

will be used for new construction/rehabilitation works of repaired structures. 

As per bid document 

18)  Volume 2   Disposal points. Confirm, disposal land/ area will be provided free of cost by DJB.  

Provide the point & distance of disposal point for excavated earth as well as 

dumping of demolished structures material. 

As per bid document 

19)  Volume 2   Work Permit Work permit for Subcontractor to execute work on site would be given by 

Delhi Jal Board. Kindly confirm. 

As per bid document 

20)  Volume 2   Labour Placement Kindly provide the location for labor hutment. Also provide distance of 

tapping point of water & electricity from site, please mark al 3 in project 

plan. 

As per bid document 

21)  Volume 2   In Plant Road Kindly specify the scope of in plant road. As per bid document 

22)  Volume 2   Out fall Structure Provide the drawing for outfall structure with levels to plan hydro power 

generation. 

No hydro power generation is 

proposed 

23)  Volume 2 

Section X 

Part - 1 

241 

& 

277 

1.6.1 & 

2.21 

General Requirements & scope of work, 

Sewage Temperatures 

The Temperature indicated in sewage characteristic Min. &Max. 17.8 & 27 

0C whereas sewage temperature indicated under process requirement Min. 

and Max. 17.8 & 29 0C.  

The sewage temperature given in footnote of bioreactor for design may be 

considered as 17.8°C & maximum as 29°C. 

We assume the design sewage temperature shall be Min. & Max. 17.8 & 29 

0C.  

Kindly confirm. 

Same temperatures are mentioned 

against all the referred clauses 

 

 

24)  Volume 2 

Section X  

Part 1 

249 6 General Requirements & scope of work, 

Demolition of Structures of Existing WWTP 

As per Clause, excess malba / debris / unserviceable material obtained during 

demolition shall be removed from the demolition site to a location as 

required by the local authority. 

 

Kindly indicate the approx. distance of disposal site for excess unserviceable 

material. 

As per bid document 

25)      Bidder should be allowed to use technical & financial qualification of the 

parent company as being accepted in project of BWSS, RUIDP, KUIDFC & 

NMCG. Please confirm. 

As per bid document 

26)      Please confirm STP project completed in JV as LEAD PARTNER and share 

less than 50% will qualify for full experience of subject project 

As per bid document 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 3 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

27)  Volume 2 

Section X  

Part 2 

281 2.5 General Design Requirement As per tender the Bypasses shall be provided around all flow meters and 

other In-line instrumentation for maintenance purpose.  

 

We assume that bypass shall be provided for flow meter and online 

instruments with 2 nos. isolation valves and one no. bypass valves. All these 

valves shall be manual operated and of same size of main valve.  

Kindly confirm. 

Confirmed for the flow meters 

provided in pipe lines 

28)  Volume 2 

Section X  

Part 2 

281 2.5 & 

3.2.4 

General Design Requirement &  

Design conditions for foundations 

There is discrepancy between the clauses given in general requirement and 

design condition for foundation. 

 

As per general requirement, there shall be no pressure relief valve in the base 

slab where as in design condition for foundation, the pressure refilled valves 

require in the base slab for units for minimize the effect of sub-soil water. 

 

Kindly clarify the discrepancies. 

Refer Sl. no. 1 of C&A no. 2 

29)  Volume 2 

Section X  

Part 2 

285 2.6 Plant Layout and Hydraulic Profile As per the clause, one uninstalled standby unit (in storage) for every set of 3 

duty/working units. 

We assume that uninstalled set of submersible mixer to be provided where 

the units are more than 3 in nos. 

No standby units shall be provided for mixer of sludge sumps. 

Kindly confirm. 

As per bid document 

30)  Volume 2 

Section X  

Part 2 

281 

& 

282 

2.5 General Design Requirement ,  

 

Lifting arrangement at aeration tank, blower 

room, digester compressor building. 

We understand that for the Overhead Lifting of Aeration Tank Pumps shall 

be done with Chain Pulley Block with trolley. EOT shall not be provided at 

aeration tank. EOT shall be provided in blower room, chlorination building 

and digester control building. 

Kindly confirm. 

As per bid document 

31)  Volume 2 

Section X  

Part 2 

291 2.8 Inlet Chambers & Head Works As per tender pipe line from inlet chamber – 1 to be extended to inlet 

chamber- 2. Please provided the distance between these two chambers. 

Bidders to verify from site 

32)  Volume 2 

Section X  

Part 2 

290 

& 

294 

2.7 & 2.10 Sewage Treatment process Layout & 

Facilities Description,  

Grit Chamber 

The grit chamber for phase II & III under the clause no. 2.7 indicated 5 

whereas under clause no. 2.10 indicated 3 nos. 

Kindly confirm the nos. of grit chamber. 

Refer Sl. no. 2 of C&A no. 2 

33)  Volume 2 

Section X  

Part 2 

296 2.12 Primary Clarifier Kindly provided the diameters of sludge withdraw pipe lines of primary 

clarifier. 

Bidders to verify from site 

34)      We assume that bidder can proposed Knife gate valves for sludge line in 

proposed and rehabilitation work of sewage treatment plant. 

Kindly confirm. 

As per bid document  

35)  Volume 2 

Section X  

Part 2 

301 2.16.1 D Bioreactor for MLE Technology for Phase I 

WWTP, Aeration Requirements 

The oxygen demand is calculated  as Oxidation of BOD entering Aerobic 

Tank + 

Nitrification Oxygen Requirement + 50% of 

oxygen credit due to denitrification 

We understand that the net oxygen demand shall be derived by subtracting 

the oxygen credit from denitrification. 

Kindly confirm 

Refer Sl. no. 3 of C&A no. 2 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 4 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

36)  Volume 2 

Section X  

Part 2 

305 2.16.2 C Bioreactor with IFAS System for Phase II 

and III, IFAS Tank 

As per clause it is stated that The aeration manifold shall be designed to 

provide uniform distribution of air to each lateral. 

 

We request, the diffuser grid arrangement should be as per the design of 

technology provider/ bidder as to create effective media movement within the 

reactor, air flow profile is designed to suit the respective media.  

 

Please confirm 

As per bid document 

37)  Volume 2 

Section X  

Part 2 

305 2.16.2 Bioreactor with IFAS System for Phase II 

and III 

Min. DO in the IFAS tank - DO  3 mg/l 

 

3 mg/l DO in the bioreactor is not required in all conditions. It is usually used 

only at low temperatures. It should be DO – 2 mg/l or as per the design of 

technology provider/ bidder. 

 

Please accept 

As per bid document 

 

38)  Volume 2 

Section X  

Part 2 

301 2.16.1 D Phase I is specified for MLE, Aeration 

Requirements 

Will IFAS (integrated fixed-film activated sludge) alternative be considered, 

as it might be more cost-effective (with min. temperature?  17.80C) 
Refer Sl. no. 6 of C&A no. 2 

39)  Volume 2 

Section X  

Part 2 

304 2.16.1 C Bioreactor with IFAS System for Phase II 

and III, IFAS Tank 

Specified fill ratio for Phase – II & III – 30%. It may vary for both the plants 

as per the design of technology. Pease allow the filling ratio as per 

technology provider’s design. 

As per bid document 

40)      May bidder propose the perforated pipe grid diffused aeration system for 

aeration in IFAS tank? The perforated grid aeration system is widely used in 

IFAS tank. 

As per bid document 

41)  Volume 2 

Section X  

Part 2 

307 2.16.2 G Bioreactor with IFAS System for Phase II 

and III, Mixed Liquor Recirculation pump 

As per specification, Dedicated Mixed Liquor Re-circulation Pumps for each 

bioreactor along with one standby pumps shall be provided in the combined 

channel for internal re-circulation. 

We assume that one pump shall be provided in each basin and one no. 

common uninstalled stand by shall be provided. 

Kindly confirm. 

As per bid document 

42)  Volume 2 

Section X 

 Part 2 & 4 

327 

& 

434 

2.37 & 

4.2.10.4 

Centrifuge building & Polyelectrolyte 

Solution Preparation and Dosing System 

There is discrepancy for MOC of polymer dosing tank. As per clause 2.37 

the tank shall be Material of construction shall be FRVE as Liner + FRP 

(with is phthalic resin). Whereas as per clause 4.2.10.4, The material of 

construction of tank shall be HDPE. 

Kindly clarify the discrepancies. 

Refer Sl. no. 4 of C&A no. 2 

43)  Volume 2 

Section X  

Part 4 

463 4.2.17.3 Piping Sizing & Material As per table given for MOC of piping work. The common header from 

blower room to aeration tank shall be SS -316. Kindly confirm the schedule 

of SS 316 Pipe. 

Refer Sl. no. 5 of C&A no. 2 

44)  Volume 2 

Section X  

Part 2 

308 2.18.1 Secondary Clarifier for Phase I , II & III Kindly provided the diameters of sludge withdraw pipe lines of Secondary 

clarifier of Phase III WWTP. 

As already clarified during pre 

bid meeting  the bidder to verify 

from site  

45)  Volume 2 

Section X  

Part 2 

308 2.18 Secondary Clarifier, Phosphorus removal The process of phosphorus removal is not given in the tender document. 

Please elaborate it. 

As per bid document 

46)      BOD and TSS less than 10 mg/l is proposed by addition of chemical in Refer Sl. no. 6 of C&A no. 2 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 5 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

secondary clarifier. Giving Guarantee for such values would be extremely 

difficult by any bidder. Request you to include pumping and filtration unit as 

envisaged in other DJB project under YAP III. 

47)      The chemical addition in the secondary clarifier may affect the performance 

of bio reactor as the RAS has to be recycled back in anoxic tank. 

Please clarify the location of addition of chemical. 

As per Bidder’s design. 

48)      As the anoxic tank in phase II & III are proposed without any media. Request 

you kindly allow bidder to add media in anoxic tank to reduce the HRT, as 

low SWD require larger plan area in absence the media addition. 

Refer Sl. no. 6 of C&A no. 2 

49)      In the Hydraulic drawing provided with tender document has considered the 

total head loss across the coarse and fine screens as 250 mm. please note that 

there are two screens in series therefore the considered head loss in not 

sufficient. 

Hydraulic Flow Diagram is the 

indicative diagram and total 

headloss across the screens shall 

be as per Bidder’s design. 

50)      In Hydraulic drawing the loss between primary clarifier inlet and aeration 

tank outlet is given as follows. 

Phase – 204.14 – 203.28= (+)0.85 

Phase II 203.71 -203.37 =  (+)0 .34 

Phase III 203.73 – 203.92 = ( - )0.190  

Kindly review the hydraulic drawings with respect of above queries. 

Hydraulic Flow Diagram is the 

indicative diagram.  

Bidder to verify the levels from 

site as already made clear in pre-

bid meeting. 

51)  Volume 2 

Section X  

Part 2 

316 2.30 Anaerobic Digester As per clause Bidder shall provide minimum two no digesters, (each 

designed for 60 % of the design flow. 

We assume that the aeratobic digesters shall be constructed for 20% 

overloading design flow. 

Kindly confirm. 

As per bid document 

52)      Please advise whether the hopper portion volume shall be considered as the 

working volume of digesters. 

As per bid document 

53)  Volume 2 

Section X Part 

2 

318 2.30 Anaerobic Digester As per clause, Existing Digesters of Phase-III shall be demolished and 5 nos. 

of digesters in Phase II shall be used for digestion of combine sludge of 

Phase II and Phase III. The retention time of anaerobic sludge digester shall 

be as per available volume of existing digester and sludge flow. No new 

digester shall be constructed for phase II and Phase III. 

As per bid document 

54)  Volume 2 

Section X  

Part 2 

 

318 2.30 B Anaerobic Digester, Digester Biogas Mixing There is discrepancy in mixing criteria for digester mixing. As per bid document 

55)  Volume 2 

Section X  

Part 2 & 4 

318 

& 

463 

2.30 & 

4.2.17.3 

Anaerobic digester/ Gas Holder & 

Piping Sizing & Material 

There is discrepancy in the material of construction of biogas piping. As per 

table for MOC, the MOC of biogas piping shall be SS 316 whereas as per 

process requirement the MOC of biogas piping shall be DI K-9.  

Please confirm the MOC of biogas pipe lines. 

 

Refer Sl. no. 7 of C&A no. 2 

56)      We assume that, bidder can propose the common heating system for digester 

(not dedicated heat exchanger for each digester) 

As per bid document 

57)  Volume 2 

Section X  

Part 4 

417 4.2.8.6 Motive Water Booster Pumps The Motive Water supply shall be from the Water Supply System on the 

campus. 

Kindly allow to bidder to use the treated sewage from chlorine contact tank 

for motive water for booster pumps. 

Refer Sl. no. 8 of C&A no. 2 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
[...]
items also like Heat Exchangers, Boilers and Scrubbers etc. Kindly Confirm. 

Refer Clause 1.36, Page 275, 

Part-1, Volume-2 of bid 

document 

162)  Volume 1 

Part A 

Sec. VIII 

Part B 

61 4.19 Electricity during Interim O&M We understand that during Interim O&M of 36 months for both phase-1 & 

Phase-2, electricity will be in Employer’s scope. Please confirm 

As per bid document 

163)  General   General – Treatment process During second pre bid meeting, we understood that, the proposed process 

scheme in the tender document for Phase I, II & III is indicative only, bidder 

can choose any scheme aerobic technology / process which will fit into the 

existing area. Aerobic process will be as per Metcalf & Eddy or CPHEEO 

Manual. Kindly confirm. 

 

Refer Cl. No. 6 of C&A no. 2 

164)  General   General – sludge Disposal during interim 

operation 

As per the second pre bid meeting discussions, we understood that, sludge 

during interim operation shall be disposed to the existing sludge drying beds 

by using the existing facilities. Kindly confirm 

Confirmed 

165)  General   General – sludge Disposal during DLP & As per the second pre bid meeting discussions, we understood that during As per bid document 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 24 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

Operation & Maintenance Operation and Maintenance period, land / location for sludge disposal to be 

identified by Contractor and Environmental compliances required for sludge 

disposal also is in contractor scope. But we request that to make all bidders at 

par and for evaluation purpose, we request you to please provide minimum 

sludge disposal distance during Operation & Maintenance. 

166)  Volume 2 

Section X 

Part 1 

268 1.25.4 Refuse Dispose We request you to please provide the land for refuse (after demolition of civil 

structure & Electro Mechanical instrumentation equipment) and also the 

disposal distance from STP site. 

As per bid document 

167)  Volume 2 

Section X 

Part 1 

245 1.7 & 2 

Point no 

vii 

Demolition of Secondary clarifiers of Phase 

I, II & III 

AS per this clause, we understood that, Secondary clarifiers of Phase I, II & 

III are to be demolished. But as per site visit, we observed that, instead of 

destructing the structure, with strengthening we can retain the structures. 

Kindly confirm. 

As per bid document 

168)  Volume 2 

Section X 

Part 2 

330 2.40 Pilot Plant As per this clause, Contractor has to supply, install & commission Pilot 

Treatment Plant of 100 KLD cap. with same technology as proposed in Main 

Plant within 2 months from the date of Work order and study the suitability 

of Treatment process for at least one year but based on the results observed 

during first 3 months to decide any changes if required to be done in Main 

Plant 

 

However, duration of 2 months for Design, Procurement, installation & 

Commissioning of pilot plant is too short and will take at least 6 months.  

After that we need to study & observe the plant for treatment process for 3 

months. But, by this time, most of the rehabilitation works for phase-1 would 

be completed and hence it would be difficult to make any changes / 

modification in the Rehabilitated Plant after that. 

 

However, as you are very well aware that achieving of Guaranteed outlet 

parameters are at the risk of the Bidder and Bidder will choose the suitable 

Treatment process to ensure to meet the guaranteed outlet parameters. Hence, 

we request you to relax this clause. 

As per bid document 

169)  Volume 3 

Section XIII 

  Condition-D As per this clause, there seem to be double penalty/damages for both excess 

power consumption than guaranteed as well as less power generation than 

guaranteed.  

However, we presume that the damages will be applicable on Net excess 

Power Consumption only i.e.,  

Actual Power Consumed less (Total Power consumption Guaranteed - Total 

Power generated). Please confirm 

As per bid document 

 

170)  Volume 1 Part 

B & 

Volume 3 

97  

7

8

4 

1.2 & 

Price 

schedule 

B1 

 

Price Schedule 

In Clause 1.2 electrical energy for O&M period considered as Rs. 7.3 per 

kWH and in clause Price Schedule B1 it is mentioned as Rs. 6.3 per kWH. 

Which is contradicting  

 

Please clarify which one is correct. 

Refer Sl. no. 12 & 13 of C&A 

no. 2 

171)  Volume 2 

Section X 

Part 1 

244 1.7 & 2.ii) Rehabilitation and Modification/ 

reconstruction 

We assume that existing inlet chamber no.2 has to be rehabilitated & 

modified to distribute the flow to all 4 phases.  

Please provide the dimension of existing inlet chamber 2 and the TWL. 

Bidders to get required details 

from site as already made clear in 

pre-bid meeting 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 25 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

 

172)  Volume 2 

Section X 

Part 1 

244 1.7 & 2.ii) Inlet chamber As per NIT, Inlet chamber no.2 shall be designed for all 4 phases. So we 

understand that the rising main of phase I inlet chamber no.1 also has to be 

diverted to inlet chamber no. 2. Please confirm. 

 

If so please provide the diameter of rising main in order to increase the width 

of inlet chamber for accommodating the rising main. 

Confirmed 

 

 

 

Bidders to get required details 

from site 

173)  Volume 2 

Section X 

Part 1 

245 1.7 & 2.xi Outfall channel As per mentioned clause the disposal channel which is common for phase II 

& III is sufficient to carry the flow of all 3 phases (100 MGD – Peak flow). 

Please confirm whether the same channel can be used for phase I, II and III. 

As per bid document 

174)  Volume 2 

Section X 

Part 1 

240 1.4 b Existing Status As per mentioned clause, digesters and gas holders in Phase II are in working 

condition but required regular maintenance. Please clarify whether 

electromechanical replacement is required for these working units. 

As per bid document. 

175)  Volume 2 

Section X 

Part 1 

  Rehabilitation scope We assume that in all Phase I, II and III plants, for the units which are to be 

rehabilitated, all electrical and mechanical equipment has to be replaced. 

Please confirm. 

As per bid document. 

176)  Volume 2 

Section X 

Part 2 

323 2.32 Biogas Holder We assume that, the Phase II biogas holder has to be rehabilitated and to be 

combined for phase II and III capacity.  Please provide the type of biogas 

holder in phase II. 

Self Weight Moving drum type 

but Bidders to verify from site 

177)  Volume 2 

Section X 

Part 2 

303 2.16.2 & 

2.18.1 

SVI As per clause 2.16.2: Bioreactor with IFAS technology and in Cl. 2.18.1: 

secondary clarifier, it is mentioned that minimum SVI as 140. But lower the 

SVI value, settling efficiency is better. We understand this shall be read as 

maximum SVI is 140. 

As per bid document. 

178)  Volume 2 

Section X 

Part 1 

307 2.18 Secondary Clarifier As per the clause, Clariflocculator is recommended for mixing and floc 

formation. In all other clauses, secondary clarifier is envisaged. 

In clariflocculators, at higher solid loading rate with MLSS concentration of 

4000 mg/l will affect the performance. For higher loadings conventional 

clarifier is only better. We assume that bidder is free to choose the type of 

clarifier to achieve the desired effluent quality. Please confirm.  

As per CPHEEO manual (Part A, Pg- 5-218), can we consider 

HYDROPLUME instead of Clariflocculator. Please confirm. 

Refer sl. No. 6 of C&A no. 2 

179)  Volume 2 

Section X 

Part 2 

307 2.18 Secondary Clarifier As per mentioned clause alum and polymer dosing shall be done at upstream 

of secondary clarifier for TSS and Phosphorus removal.  

 

Please clarify whether bidder can consider only alum for both TSS and 

phosphorus removal? 

Bidder to provide his proposal 

with his choice of chemical 

addition / scheme for complying 

with the performance guarantee.  

The process given in the bid 

document is Suggestive.  

180)  Volume 2 

Section X 

Part 1 

244 1.7 Interim Operation We assume during interim operation, the sludge generated from primary and 

secondary clarifier shall be disposed without dewatering to the existing SDBs 

through temporary piping arrangement. Please confirm.   

 

Confirmed 

181)  Volume 2 

Section X 

Part 1 

279 

& 

298 

2.3 & 2.16 Bioreactor for Phase I STP As per Cl. 2.16., Existing Bioreactor for Phase I has to be demolished and 

new Bioreactor shall be constructed. But in Cl.2.3, list of structures to be 

demolished, Bioreactor is not mentioned. Please clarify the same. 

Refer sl. No. 14 of C&A no. 2 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 26 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

182)  Volume 2 

Section X 

Part 2 

293 2.9 Layout: YAP-III/K3/P/GAD/003(T) 

 

Screen channel for Phase II & III 

In the mentioned clause, No. of screen channels common for phase I & II 

mentioned is 5(3W+2S). But in the layout, quantity is mentioned as 3 nos. 

We understand that 5 nos. of coarse and 5 nos. fine screens shall be provided. 

Please confirm. 

Yes, Confirmed 

 

183)  Volume 2 

Section X 

Part 1 

301 2.16.1 Fouling factor In specifications for aeration requirements, fouling factor of 0.7 mentioned 

which is lower and it will increase the capacity of blowers. We request to 

change the same to 0.8 which is normally followed. 

As per bid document 

184)  Volume 2 

Section X 

Part 1 

301 2.16.1 Safety factor In Aeration requirements for bioreactor, safety factor of 20% is mentioned 

which leads to more power consumption than requirement. Please clarify 

As per bid document 

185)  Volume 2 

Section X 

Part 2 & 

Volume 2 

Section IV 

 

277 

& 

237 

2.2.1 & 

Part IV D  

 

Inlet BOD As per inlet characteristics of sewage, design value of BOD mentioned as 

250. But in Part IV D, functional guarantees of plant, power consumption 

guarantee based on nominal design loads, BOD is mentioned as 225. We 

understand this shall be 250 instead of 225. Please confirm. 

Refer sl. No. 15 of C&A no. 2 

186)  Volume 2 

Section X 

Part 2 

281 2.4 New Headwork’s (Inlet chamber, screen, grit 

chamber) 

As per Cl. 2.4, separate preliminary treatments (inlet, screen and grit 

chamber) to be provided for phase I and combined for phase II and III.  

 

For easy operation and maintenance of all three phases, shall we provide 

common Headwork’s (inlet, screen & grit chamber) for Phase I, II and III. 

Please clarify. 

As per bid document 

187)  Volume 2   General Please provide the GA drawings of the following units which has to be 

used/modified.  

1. Primary Clarifier – Phase I, II and III 

2. Raw Sludge and Pump House - Phase I, II and III 

3. Aeration Tank – Phase II and III 

4. Secondary Clarifier – Phase III 

5. Return Sludge Sump and Pump House – Phase II & III 

6. Anaerobic Digester  - Phase II 

7. Gas Holder – Phase II 

No GA drawings of the referred 

units are available. Bidders to get 

required details from site 

 

188)  Volume 2 

Section X 

Part 1 

243 1.7 Point 

no 1 

Anaerobic digester As per the clause, Phase II plant presently working and treating about 70 

MLD of wastewater with functional digesters.  

 

Please provide the quantity of sludge being anaerobically digested and biogas 

generated presently.  

 

Also please provide the quantity of sludge being disposed after dewatering 

from Phase II. 

Refer sl. No. 16 of C&A no. 2 

 

 

Bidder to verify from site 

 

189)  Volume 2 

Section X 

Part 2 & 

Volume 4 

279 2.3 Demolition of Existing Facilities As per mentioned clause, in Phase I, 2 Nos of digester and 2 Nos of gas 

holders to be demolished. As per drawing YAP-III/K3/C/SURVEY/002(T) 3 

Nos of digesters and 1 No of gas holder shown in the existing layout.   

 

As per layout (Phase I), we assume that 3 Nos of digester and 1 No of gas 

holder to be demolished. Please confirm. 

Refer sl. No. 17 of C&A no. 2 

 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 27 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

190)  Volume 2 

Section X 

Part 2 

279 2.32 Biogas Holder As per mentioned clause, 1 No of existing gas holder to be demolished and 2 

Nos of new gas holder to be constructed for Phase I. Please confirm whether 

membrane type gas holder shall be considered for the proposed 2 Nos of new 

gas holder. 

As per bid document 

191)  Volume 3 

Section XI 

760  (Financial Proposal) 

Price Schedule A2 

Breakup of cost of different units/Items 

As per Price Schedule A2, For Phase I, Bypass channel at Distribution 

chamber of Primary Clarifier and Distribution chamber of bioreactor has to 

be rehabilitated. As per drawing No YAP-III/K3/P/GAD/003(T). 600 mm dia 

pipe shown as bypass.   

 

We assume that existing bypass system is done through 600 mm dia pipe 

which has to be rehabilitated. Please confirm. 

Refer sl. No. 18 of C&A no. 2 

Referred drawing may be treated 

amended accordingly 

192)  Volume 2 

Section X 

Part 2 

304 2.16.2 IFAS Tank-media fill We request you to leave the media fill in IFAS tank must be based on the 

calculation requirement and surface area of media. 

As per Bid Document 

193)  Volume 2 

Section X 

Part 2 

304 2.16.2 IFAS Tank-media specification The range for the effective surface area of media shall be increase on higher 

side in order to better and effective design. 

As per Bid Document 

194)  Volume 2 

Section X 

Part 2 

300 2.16.1 General-free board(bioreactor) As per standard practice min. freed board should be 0.5 m. As per Bid Document 

195)  Volume 2 

Section X 

Part 2 

330 2.4.0 Pilot Plant We request you to consider the past experience of the bidder or technology 

provider to be consider for project execution instead of supply, install & 

commissioning of 100 KLD pilot plant for one year. 

As per bid document 

196)  Volume 2 

Section X 

Part 2 

330 2.4.0 Pilot Plant We understand that MOC /mobility of pilot plant as per contractor only. Also 

supply of electricity & sewage to pilot plant is in client scope. 

As per bid document 

197)  Volume 2 

Section X 

Part 2 

312 2.22 Chlorination Contact Tank Minimum HRT given 30 minimum. 

We request to change as given below: 

 

HRT (min)—20 minutes (peak) 

HRT (min)—30 minutes (average) 

As per Bid Document 

198)  Volume 2 

Section X 

Part 2 

312 2.22 Chlorination system We understand that bidder can propose UV system in place of Chlorination 

system. 

As per bid document 

199)  Volume 2 

Section X 

Part 2 

327 2.37 Centrifuge –solid concentration in cake We request you to change the range of solid cake concentration as 22-25% as 
[...]
from site. 

 

217)  Volume 2 

Section X 

Part 1 

245 1.7/2 (xi) Treated effluent Outfall Disposal Provide the High Flood Level (HFL) of Shahdara Outfall Drain Refer HFD drawing provided in 

Volume-4 of bid document but 

Bidders to verify from site. 

218)  Volume 2 245 1.7/2 (x & Treated effluent Outfall Disposal We understood that the treated effluent outfall location is same for 1400 dia Yes, but Bidders to verify from 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 30 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

Section X 

Part 1 

xi) RCC Pipe and RCC Channel (i.e Yamuna River & Shahdara Outfall Drain). 

 

We understood that distance of above mentioned outfall locations from 

WWTP site are same (i.e Approx. length is 3150 m). Please confirm 

site. 

219)  Volume 2 

Section X 

Part 1 

239 1.2 Project Background Provide the following details of terminal Pumping Station (6 Nos of TPS) 

which discharge waste water to inlet chamber  

1. Pump Details of TPS (number of pump, discharge of each pump & Pump 

Head) 

2. Pumping Main L-Section Details (Diameter, Material, Invert Level, 

length of Pumping Main etc.,) 

Bidders to get required details 

from site 

220)  Volume 2   General 

 

ICA scope 

We presume that complete ICA equipment for all three phases shall be newly 

procured and installed. 

Yes 

221)  Volume 2   General 

BOQ item 

We presume that there is no BOQ item involved in this Tender. It’s 

completely new systems, equipment’s, instruments and automation systems 

to be considered for all the three phases. Kindly confirm. 

As per bid Document 

222)  Volume 2 586 6.5.1 4-20 mA Kindly accept that all field instruments or transmitters equipment’s output 

shall be of 4-20 mA instead of wireless type as indicated in the Tender. 

As per bid Document 

223)  Volume 2 633 6.12.7.6 UPS Kindly confirm that UPS battery backup shall be considered for 60 minutes, 

Tender calls for 120 minutes, which is very high and cost inclusive. 

As per bid Document 

224)  Volume 2 604 6.7.3.5 Gas Flow meter Kindly confirm that Gas flow meter is Inline ultrasonic type flow meter 

(Factory fitted sensors). 

As per bid Document 

225)  Volume 2   General 

 

Analyzers 

Kindly confirm that multichannel analysers can be considered in the scope. As per bid Document 

226)  Volume 2 613 6.8 SPD Surge protection Device’s shall be provided to protect only analogue signals. 

Kindly confirm. 

As per bid Document 

227)  Volume 2 643 6.13.5.1 CPU We understand that only CPU is redundant , not the IO modules – Please 

confirm 

As per bid Document 

228)  Volume 2 644 6.13.7 System architecture We understand that single redundant PLC system shall be provided at central 

control room. RIO’s shall be deployed at site (Phase-1, Phase-II and Phase-

III) and further connected via FO cable (12C) to central control room. Kindly 

confirm 

Confirmed. 

229)  Volume 2   Hazardous area All the instruments, transmitters shall be located intrinsically safe area only 

but the instruments coming under hazardous area only shall be certified that 

operations for hazardous. Kindly confirm. 

Confirmed. 

230)  Volume 2 586 6.5.1 Field Instruments We understood that the field instruments and analytical instruments indicated 

in the table only to be considered. Kindly confirm. 

Instruments indicated are 

minimum, however any 

additional instrument if required 

as per process requirement, shall 

have to be provided. 

231)  Volume 2 752 Part 9 Vendor list Vendor list for instrumentation cables and other ancillary items like CCTV, 

EPABX have not provided. Kindly provide for consideration. 
Refer Sl. no.22 of C&A no. 2 

232)  Volume 4 12 Drawing System architecture Kindly inform that where is this central control room located?  System 

architecture indicates that it is located in 25 MGD. 

It is in Laboratory cum SCADA 

Room. 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 31 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

233)  Volume 2 644 6.13.8 SCADA system It is understood that main SCADA system and SCADA server are redundant. 

Kindly confirm. 

As per bid Document 

234)  Volume 2 644 6.14.1 Data acquisition It is indicated as “PLC is to be located at each location of Plant” but we 

understood that RIO’s shall be deployed at site and PLC (Redundant) will be 

there at centre control room as common PLC for all three phases (phase I, II 

and III).Kindly confirm. 

As per bid Document 

Bidder - 11 

235)     Notes: 

1. The experience of the bidder in a project 

executed in JV, shall be considered only if 

the firm has completed the work as Lead 

partner / Prime contractor with maximum 

share in the JV in that particular project. 

However, in case of JV with 50:50 share, 

both the partners will qualify for full 

experience. 

It may kindly be noted that, as per tender criteria of various other government 

departments; the Lead Partner of a Joint Venture is not necessarily required 

to have maximum share in the JV and the partners in a JV are allowed to 

select the most suitable party as Lead Member irrespective of whether that 

party has maximum share in the project or not. As a matter of fact, this has 

been a practice in past projects of DJB as well and procurement guidelines 

allow the same. 

 

We therefore, request you to kindly amend this criteria and allow Lead 

Partner to claim full experience irrespective of whether it had maximum 

share or not in the project. 

As per bid document 

236)     Bid Security We request you to kindly allow submission of Bid Security in the form of 

Demand Draft / Pay Order / FDR in addition to the Bank Guarantee 

As per bid document 

Bidder 12 

237)  Volume 2 

Section IV 

236 D : 

Functional 

Guarantee 

of the 

plant 

Total Power Consumption 

 

Note below the table states- 

The power required towards lighting of 

plants, campus and building etc. shall be 

indicated separately and this shall not be 

accounted for evaluation. 

i) We understand that power consumed by ventilation as well as air 

conditioning shall also be indicated separately and shall not be accounted for 

evaluation.  Please clarify. 

 

ii) Also, we understand that Net power calculation will be done excluding 

Lighting as well as ventilation power loads. Please clarify. 

As per bid document 

238)  Volume 2 

Section IV 

237 D : 

Functional 

Guarantee 

of the 

plant 

Net Power Consumption 

 

Tender Clause states- 

The bidder shall guarantee the net electric 

power consumed based on the following 

nominal design Loads- 

BOD3 - 225 mg/l 

We understand that this is a typo error. BOD3 shall be 250 mg/l as stated for 

plant design. 
Refer Sl. No. 15 of C&A no. 2 

239)  Volume 2 

Section X 

Part 1 

246 2.0, xix 

Construc-

tion, 

Rehabilita-

tion and 

up-

gradation 

of existing 

WWTP 

Intermediate Pumping 

 

Tender Clause states- 

Though suggested process details to achieve 

guaranteed effluent parameters are mentioned 

in Part -2, the process is open and bidders can 

adopt any proven ASP/modified ASP 

technology for achieving these guaranteed 

effluent parameters without any change in the 

basic structures already available in WWTPs 

Please note that Effluent quality guarantee (TSS<10 mg/l & BOD<10 mg/l) 

are very stringent. Achieving Such effluent parameter through Coagulation 

and polymer may be possible. BUT as biological system is very sensitive 

and depends primarily on bacterial contact with incoming Food (i.e. 

pollutants). Adding Polymer to clarifier, will ultimately return to Biological 

system via Return activated sludge and will hinder bacterial free movement. 

During Peak flow, The system will always be prone to be unstable due to 

low flash mixing and flocculation time. Also, Daily chemical consumption 

will be quite high. 

 

Refer Sl. No. 6 of C&A no. 2 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 32 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

and without any proposal of pumping for the 

effluent. 

So, We request Client to allow tertiary filtration and intermediate pumping 

240)  Volume 2 

Section X 

Part 2 

280 

& 

281 

2.4, 

Sewage 

Treatment 

process 

Tertiary Filtration systemTender Clause 

states-It has been observed that the head 

available at secondary clarification unit is not 

sufficient to include tertiary filtration system 

so that effluent flows by gravity to treated 

effluent channel. Therefore the suggested 

option is to adopt chemically enhanced 

clarification at secondary clarification 

system.However bidders are advised to verify 

the same and no claim on account of any 

variation of above shall be entertained. 

Please note that Effluent quality guarantee (TSS<10 mg/l & BOD<10 mg/l) 

are very stringent. Achieving Such effluent parameter through Coagulation 

and polymer may be possible. BUT as biological system is very sensitive 

and depends primarily on bacterial contact with incoming Food (i.e. 

pollutants). Adding Polymer to clarifier, will ultimately return to Biological 

system via Return activated sludge and will hinder bacterial free movement. 

During Peak flow, The system will always be prone to be unstable due to 

low flash mixing and flocculation time. Also, Daily chemical consumption 

will be quite high. 

 

So, We request Client to allow tertiary filtration and intermediate pumping 

Refer Sl. No. 6 of C&A no. 2 

241)  Volume 2 

Section X 

Part 2 

279 2.3 List of Existing Units/Structure to be 

demolished 

We understand that Demolition of Aeration tank (Phase-I) has been missed 

in the list. Please confirm. 
Refer sl. No. 14 of C&A no. 2 

242)  Volume 2 

Section X 

Part 2 

287 2.7, I. 

Phase-1 

(10 

MGD), E. 

Chlorine 

contact 

tank 

Sewage treatment process layout and 

facilities description 

 

Chlorine Contact Tank - New Construction - 

1 No. 

We understand, Chlorine Contact Tank requirement is 1 No. and this 

requirement will supersede 2 Nos. requirements given under detailed 

description at clause No. 2.22 (Page 312).  

Please confirm. 

Refer sl. No. 23 of C&A no. 2  

243)  Volume 2 

Section X 

Part 2 

288 2.7, II. 

Phase-II 

(25 

MGD), C. 

Secondary 

Clarifier 

Sewage treatment process layout and 

facilities description 

 

Secondary clarifier - New Construction - 3 

Nos. 

We understand, Phase-II secondary clarifier requirement is 3 Nos. and this 

requirement will supersede 2 Nos. requirements given under detailed 

description at clause No. 2.18.1 (Page 308). Please confirm 

Refer sl. No. 24 of C&A no. 2 

244)  Volume 2 

Section X 

Part 2 

290 2.7, IV. 

Common 

units for 

phase-II & 

Phase-III, 

A. Head-

works 

Sewage treatment process layout and 

facilities description 

 

Grit Chamber - New Construction - 5 Nos. 

We understand, Grit chamber requirement given is typo error. Actual 

requirement shall be 3 Nos. as given under detailed description at clause No. 

2.10 (Page 293). Please confirm. 

Refer sl. No. 25 of C&A no. 2 

245)  Volume 2 

Section X 

Part 2 

290 

& 

291 

2.7, IV. 

Common 

units for 

phase-II & 

Phase-III, 

A. Head 

works 

Sewage treatment process layout and 

facilities description 

 

Common Flow measuring channel - New 

Construction - 1 No. 

We understand, Flow measuring channel requirement given is typo error. 

Actual requirement shall be 1 No.  For each phase i.e. Phase-II and Phase-III 

as given under detailed description at clause No. 2.11 (Page 295). Please 

confirm 

Refer sl. No. 26 of C&A no. 2 

246)  Volume 2 

Section X 

291 2.7, IV. 

Common 

Sewage treatment process layout and 

facilities description Chlorine Contact Tank - 

We understand, Chlorine Contact Tank requirement is 1 No. and this 

requirement will supersede 4 Nos. requirements given under detailed 

Refer sl. No. 27 of C&A no. 2 



Name of work :-  Rehabilitation and Up-gradation of Kondli: Phase I (45.5 MLD), Phase II (113.7 MLD) & Phase III (45.5MLD) Wastewater Treatment Plants (WWTPs) with effluent standards of BOD -10 
mg/l , TSS –10 mg/l or better under YAP (III) (Package K3) 

 
Reply to Pre-bid Queries 

 

Replies to Pre Bid Queries Page 33 of 56 
 

S. No. Volume Page Clause Subject / Particulars as per Bid Document Bidder’s Queries Reply 

Part 2 units for 

phase-II & 

Phase-III, 

B. 

Chlorine 

contact 

tank 

New Construction - 1 No. description at clause No. 2.22 (Page 312). Please confirm 

247)  Volume 2 

Section X 

Part 2 

304 2.16.2, C. 

IFAS 

TANK 

(Tank with 

Media) 

% of Media fill in IFAS tank We understand that Media fill details 30% min is quite high. Fill ratio should 

be based on the technology supplier design guidelines and proven media fill 

%.  

 

We request you to relook into this minimum capping of 30%. 

As per bid document 

248)  Volume 2 

Section X 

Part 2 

304 2.16.2, C. 

IFAS 

TANK 

(Tank with 

Media) 

Media Specification 

 

Specific Surface Area - 600-800 m2/m3 

Media MOC - HDPE 

Density of Media - less than 1.0 but no less 

than 0.94 

The media specification provided limits the competition and favors only few 

IFAS media suppliers.  

Specific surface area - This should be increased to 1500 m2/m3. Higher 

surface area per m3 is good for design and attached biological growth. 

Media MOC - MOC should be HDPE/PP/PE/PET Further normally a HDPE 

media will be expected to destroy  silicon membrane diffusers over time (3-5 

years) 

 

Density of Media - It should be less than 1.0 as per vendor design. 

As per bid document 

249)  Volume 2 

Section X 

Part 2 

318 2.30 Anaerobic Digester 

 

Tender Clause states- 

The Existing Phase-II digesters shall be used 

for the combined sludge from Phase-II and 

Phase-III. 

We understand that design specification provided of Anaerobic Digester are 

applicable for New Constructed digester of Phase-I (Volume-2, Section: X, 

Part-2, Clause no. 2.30, page 318). 

 

Phase-II digesters are to be operated AS IT IS basis. Existing Mixing 

arrangement shall be utilized and no heating arrangement to be provided as it 

will need Modification in existing digester structure and make it prone to 

leakages. 

 

Please Confirm. 

As per bid document 

250)  Volume 2 

Section X 

Part 2 

330 2.40 Pilot PlantTender Clause states-The bidder is 

required to supply, install & commission a 

pilot treatment plant of 100 m3/day capacity 

with the same technology as is proposed for 

the main WWTPs being rehabilitated under 

this project within 2 months from the date of 

work order/LOI to study the suitability of 

treatment process (liquid stream), including 

of dosing of different chemicals, to achieve 

guaranteed effluent parameters. The study 

shall be carried out by the bidder for at least 

one year but based on the results observed 

during first 3 months study of pilot plant, the 

changes required, if any, shall be made in the 

This being a rehabilitation project of Phase-1, II & III and as described in 